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PART NO. ITEM NO. DESCRIPTION QTY. PART NO. ITEM NO. DESCRIPTION QTY.

21242 1 CAPSCREW SS - 3/8-16 X 1.13" 8 22286 16 DRIVE SLEEVE S.S. - 3/4" 1

21238 2 LOCKWASHER SS 3/8" 24 * 34555 17 O RING - VITON 1

22387 3 SUCTION FLANGE C - 2"  NPT 1 22296 18 IMPELLER C - 5.0" DIA 1

* 35609 4 GASKET CORK/BUNA 1 * 35722 19 GASKET - C-4433 KLINGERSIL 1

22251 5 HOUSING C 1 21278 20 HEX HD. CAPSCREW S.S. - 5/16-18 X .88 4

22311 6 DISCHARGE FLANGE C - 2"  NPT 1 36426 21 BLOCK SPACER STL - LIFT EYE 1

* 37141 7 O RING - VITON 1  22637 22 HEX JAM NUT STL. - 5/16-18 1

 37140 8 PIPE PLUG ZPS 1/2"NPT 1 34511 23 CAPSCREW SOCKET HD. STL. - 1/2-13 X 1

 41475 9 PIPE PLUG STL 1/4" NPT 1 21938 24 HANDLE STL. - 1/2-13 1

* 22260 10 WEAR PLATE STL 1 21946 25 CLAMP S.S. 2

37137 11 FLAT HD SCR. SS - 5/16-18 X .625 2 21955 26 BASE ZPS 1

* 25460 12 SEAL 1.0" T-21  VITON NRS O-RING 1 24984 27 HEX NUT ZPS - 5/16 X 18 4

22655 13 HEX JAM NUT S.S. - 5/8-18 1 21292 28 CAPSCREW HEX HD. ZPS. - 5/16-18 X 1.5 4

30321 14 STUD SS - 5/16-18 X 1.13 6 36950 29 JD 6.5 HP RECOIL ENGINE 1

21284 15 HEX NUT SS - 5/16-18 8 21264 30 CAPSCREW S.S. - 5/16-18 X 1.75 2

* SUGGESTED REPLACEMENT PARTS    
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 COMPATIBLE FOR KEROSENE, JET FUEL, AND GASOLINE, FOR ARTIC SERVICE ONLY    
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